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| A AL EE SR (- Frame Components(A)
% T
Description
L #HZE Top Cover (CTOL101) ~mmmmmmmmmmmm e
B Screw (CT0225 MA-0.7%14) —-enmemmemeemmemeamememeemeemeameemememeemeemen

5k
Ref. No.

Yk

Parts Number
2200000101
8MC04281407D
2200000103
2200000104
22000001051
2200000139
2200000107
2200000108
22000001091
8SMO95281017A
2210000111
2210000112
2210000113
8MB04283809E
2200000228
8MB04280605M
8MN04280400A
2210000118
2210000119
2210000120
8MC04280507D
8MB04280707M
2210000123
8MC04280807D
8MA04280307A
2200000136
2210000128
SMMO06402010A
2210000130
66485-2

66620
2210000133
2210000134
2100000244
SMM10603016A
8MB04281607A
66480-14

THEES
E

iE2)

Gasket (CT0103) --

il Window (CTOT04) --cnrememmememmemeememmememememeceememeememmememeee
FLIE Plug (CTO105 1) fohemmemmmememememememeememememememeeeemememememeeeemeneee
EATFE Knock Pin (CT0139)--mnmmmmmmmmmmmm oo
112 Needle Cover (CTO107) ---nmmmmmmmmmmmmmmmmm oo

Gasket (CT0108) --

FLIE Plug (CTO1091) 8w mmmmmemmmemmmemmmeemmeemmeem oo
B25 Stud (SHO243 3/8"-28%10) ~-nvemmmmmmmmemmmemmmemmeemmeemmeem oo

ESF -
THES

EIE

Oil Filter Cover ---

Gasket

Oil Filter Cover ---

B Stud (CT0227 MA-0.7#38) cwemmemmemmmommemeemeemeem oo
AP EE Disk Washer (CT0228) -----mnmmmmmmmmmm oo
B Stud (CTO230 MA4-0.756) -ommemmemmemmmmmemeemeemeemm e
B2 4% Screw (CT0229 MA-0.7#4) cwommemmemem oo

K EE Rubber Cushion
K EE Rubber Cushion

e
e
A
SO
IR AR

IRE

HHH
WR R

NEEIME Supporting Bar
HAI$ZH Model Plate(See Left Page)
Rivet (6620) ------

HET
GiE=)

i Oil Reservoir
HiE Seal (SH0244)

Latch Spring

Screw (CTO122 M4-0.7%8) =-mmmmmmmmm e
Stud (FTO122 M4-0.7#21) ==mmmmmmmmm oo

Side Cover Holder

Screw (CTO130 M4-0.7%8) =ommmmm s
Nut (CT0238 M4-0.7#3) =mmmmmmm e

Plug (CT0136) -----

Frame Unit

Screw (SHO0444 M6-1%20) ==-mmmmmmmmmm s m e

Gasket

BZ4% Screw (CTO138 M10-1.5%30) <cenememmemememeememeememeemememeememeemees
BZ#5 Screw (CTO724 MA-0.7%16) -mrmvmermememmememeeememeamamemeemememeamemens
HESREETE R Machine NO. Plate ------=-m-mmmmmmmmmmmm oo

e e S N e e e O B e A g ) N S S A e e S T e S N R e e N I S e e S e e N L Pl e e
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2 A HL AL EE F - Frame Components (B)

5k
Ref. No.

Yk

Parts Number
2210000201
8MMO04281607A
8MMO04281007A
22100002041
2210090121
90WWO060
2210000207
8MB03200306A
2210000209
8MEQ04281408A
8MEQ04280708A
2200000210
2200000209
8MC04280807D
2210000215
2210000216
8MKO04281007A
8MEQ04281008A
2210000219
2210000220
2210000221
2210000222
900R060
2200000910
90ER040
22000002081
22100002271
2200000212
2210000229
2210000230
2210000231
2210000232
8MB04281007K
2210000234
8MB04280507K
2210000236
8MB04280807K
2210000238
2210000239
2210000240
2200000224
8MC04281407D
2210000243
8MB04284209E
2200000228
8MNO04280400A
8MB04280705M
2210000119
2210000249
8MC04280507D

% 8

Description

B Rear COVEr -mmmmmmmmm oo oo oo e

18454 Screw (FT02

55 Screw(FT0203 M4-0.7*%10)
SE42E Cloth Plate

0 0 ) —

BEAR SCrEWmmmm e e e

W RIS Wave W
He#E Latch Spring

asher

#2554 Screw (UTBO0436 M3-0.5%2.5) ~-mmmemmmmemmmmemmmmemmmemmmeem e

JEA#E Cloth Plate

5% Screw (CT11

T

B85 Screw (CTO206 M4-0.7#7) wneemmemmemeemeemeemeem oo
#ZE Rear Cover (CT0210) =-mnmmmmmmmmmm e e e e
T Ty O (O N 115)

5% Screw (CTO1
BHE
THE Gasket
4% Screw (FT02
4% Screw (FT02
BHE
THEF Gasket
1-@h$8 Stopper Pi
gHEE Spring

O1l Filter Cover

Oil Filter Cover

10D O A N ——

D A 1
A 0

I == e e e

VHEE OIL RN (P6)-nmemmemmmmmeemmmmmeemmmmmemmmemeemmmeammeeemmeeeammeeeanas
FBWasher (CT0910) =-mnmmmmmmmmm e e e e e
BIZHIEEE RING ----mmmmm e oo e e e et

FLZEPlug (CT0208
FL.ZEPlug (FT0227
$H#E# 2 Needle B

£ O1 Filter Cover

HIEFGasket
fif 2K JE Crank shaft
HEFGasket

S —
D
ar Protector (CT0212) -----=--mmmmmmmmm oo

Bushing

BEH4S crew (CT1237 M4-0.7#10) =-nmmmemmmmemmmmemmmmemmmeemmmmemmmmem oo

1 E#Pushbutton
i 54Screw (FT023
#1#5FENeedle Plat
I %4Screw (CT021
TE {7 $Knock Pin

125 Oil Filter Cover

HIES Gasket

Stop
SM4-0.7*5) mmmmmmmmmm e e e
e Seat
SM4-0.7*8) =mmmmmmmmm e e

HE5H Hinge (CT0224) =nmeemmmemmsesmmeemmeomseemee s ne e
BEHS Screw (CT0225 M4-0.7%14) «wnnmmeemmmeeommmemmmeemmeec e ceeceeene e

FEERTE Front Cover

B24% Stand (FT0244 MA-0.7#42) <-eeemmmmemmmmeeemeeeeeeeeeeeeeeeeeeee

I Disk Washer (CT0228)

e e (O 73S A T —
BEH5 Stand (FT0247 M4-0.7%7) =--vemmmmemmmmemmmmemmmeemmmmem e

TREMIE Rubber
He# Latch Spring
4% Screw (CTO1

Cushion

22 MA-0.7%5) <o

HAHE
Amt.Req.
1
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—
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2 A HL AL EE F - Frame Components (B)

FroR IRHRESR % B HE
Ref. No. Parts Number Description Amt.Req.
51 8MB04280707M 125 Stand (FTO122 M4-0.7%7) = mmmmmmmmm e 1
52 2200000243 AR #ZS Thread Protect Plate (CT0243) =----mnsmmsmmmmmmmmcocococcmeeee 1
53 2210000253 WalEE#Z Oil Cooling Fan Guard -----=-==mmomcmcmomomcmcocccccaooee 1
54 2200001025 FAPE] W aASNET ~mm e m oo 2
55 8MC05321209D 1255 Screw (F02-55 M5-0.8%12) <mmmmmm s e 2
56 2210090124 FAPE] WASHET = mmmmmm e e e e e e e e 1
HEST 2210000257 THEEFTZS Front COVET =--mmmmmmmmmmmmmmmm o s s oo e 1
58 et e -
59 8MN04280600C HEES Screw (FT1222 M4-0.7%5) cxcmmm oo 1
60 22000001091 FLZE Plug (CLOL09 1) mmm oo e oo e e 5
61 8MA95300307A 1= 1

*: 40M,48M,56M HFor 40M,48M,56M
% 64AM FFor 64M
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3 E$THL R S E E(FT6500/)) Thread Guide And Tension Components (For FT6500)

7k
Ref. No.

Yk R

Parts Number
2100001121
2100001123
2200000303
2100001131
2200000305
2100001127
2100001126
22000003081
22000003091
2220000310
2200000311
2200000312
2220000313
8MC04280807D
2210000315
2200000357
2210000317
2210000318
8MB04280807K
2200000317
2200000327
2100051110
2100000223
8MB04280807K
2200000331
2210000326
90ST0410
22000003351
2200000336
66800
2200000338
2200000339
2200000340
8TE03440806A
2200000356
2200000343
2200000355
2200000345
8MEQ04280708A
2200000347
2200000348
2200000349
22000003501
8MC03200807G
2210000346
2200000353
2200000354
8MC04280507D
2200000359
90SP0206
2100001122
22000003611
222A0000370
220A0000364
221A0000356
8MB04280607K
227A0000342

% 8 S bAGE!

Description Amt.Req.

ok SRR Tension Nut (Sh1121)-mmmmmmomem oo
THEE Spring (Red) (SH1123) m-mmmmmmmmm e
£ Bushing (CT0303) --m-mmmmmm e e e
JHEE Spring (Yellow) (SHI131)-mmmmmmmmmmm oo oo
FEEE R Spring Seat (CT0305) --m-m-mmmmmmmmmm e oo
SETEHE Felt (SHI12T) wmeemmemmmmmemeemmemmemeameameemeemmeemeameemeemeemmeemenee
R JJHEEEE Tension Disc (SHI126) =-m-mmmmmmmmm oo
BEFE SHUA ~mmmmm e s
FEER SPACET =mmmmm e e e e e
FRBRIETR Release Wedge ---m-mmmmmmmmmmm e oo
EHiF Thread Guide (CT0311) mmmmmmmmmmmemm e e
i Thread Guide (CT0312)--mmmmmmmmmmm e
R JJPEHIRHEE Tension Post SUPPOTt =-=-mmmmmmmmmmm oo
B85 SCIEW (CTO130 MA4=0.7%8) <eneemmemmemeameameemmemmmameemeemeemmememeann
R Thread Guide ------m-m=mmmmmmem s e e
BEME NUE (CTO357) —wrmermmemmemmmmmeemmemmemmemmemeameemeemmemeameemeemeemeemen
HHE Thread Guide ------m-m=mmmmmmm s e
HHR Thread Guide =-----m-mmmmmmm e
BZS% SCrew (CTO21S MA-0.7%8) <aneemeemmemmemeameemeemmemeemeameameemmemeamen
H R Thread Guide (Ct0317)-m-mmmmmmmmmmemem s
B4 Thread Guide Pipe (CT0327)--=-mmmmmmmmmmmm oo
EHAE A Thread Guide Pipe Clamp (SH1110) ==-mmmmmmmmmm oo
FAPE WaSher ---mmmmmmm e e oo
B SCrew (CTO21S MA-0.7%8) <onvemeemmemmemeameameemmemmemeameameemmemeamen
EHZE Thread Guide Plate (CT0331) —m-mmmmmmmmmmm s e
AR Thread Guide ----m-mmmmmmmmemm s e el
TEALFE KnOCK Pinl =mmmm e e e e e e e e
TR Cooler Oil Tank =--snmmmmmmm s oo e e
PR E Cooler Oil Tank Cover (CT0336) ----nmnmmmmmmmmmm oo
VR O WHCK <ememmmmmemmemmmmmemeemeemmemmemeemeameemeemeemeameemeemmemmeanea
5598 Wick ClAMD (CTO338)-mwmmwmmemmemmemmemeemeemmemmemeameemeameemmemeanen
SETEHE Felt (CT0330) —nmnmemmeemeemmemmemeameemeemeemmememeemeemeemeemmeameanen
HiR Thread Guide (CT0340) ----mmmmmmmmmmmmm oo
BEAR SCIEW =mmmm e e e e e e
FEEE Spring (CT0356) =-mmmmmmmmm e e e
HiE Thread Guide (CT0343) ----mmmmmmmmmmm e
R JJHEHEE Tension Disc (CT0355) =--mmmmmmmmmmmm e oo
i Thread Guide (CT0345) ---mmmnmmmmmmmmmem e oo
B4 SCIEW (CTO206 M4-0.757) <eneemmemmemeemeammemmemmeemeemeemeemmemeameamen
ok JJPEHIRHEE Thread Retainer Support (CT0347) ------mmmmmmmmmmme oo
SHERPEEIHT Thread Guide Plate (CT0348) ==--mmmmmmmmmmm e
SHER P ERM Tension Control plate (CT0349) --m-mmmmmmmmmmeme oo
FHEE Spring (CTO350) =-mmmmmmmmm s e e
BZHE Stud (CTO351 MB3-0.5%8) wmemeemmemmemeemeemmemmemeameameemeemmeemeameaee
HHR Thread Guide =-----mmmmmmmmm e
H R Thread Guide (CT0353) -m-m-mmmmmmmmemem e ool
B StUd (CTO354) <meemmemmmmmmemeemeemmemmemmameameemmememeameemeemeemmemmen
BZ5% Screw (CTO122 M4-0.7%5) wcmemeameemmemmemmemeameameameemmemeameameemen
B AR = Takeup Arm Protect (CT0359)-----mmmmmmmmmmmm oo
FEEEFS Spring Pin (CT0360) =-m-mmmmmmmmmmm e oo
EE Bushing (SH1122) ~--emmmmmemm e e e
BEHE StUd (CTO361) <mermmemmemmmmmeemmemmemmemeameemeemeemmemeameameemmemmeemen
FZARAE Thread Tension Mechanism =------mmmmmmmmmmmm oo
FR4%4H Thread Tension Mechanism Asm.(CTO331A)--------mmmmmmmommameee
FZ4%#4H Thread Tension Mechanism Asm. (FO346A)-------mmommmmmmeeee
BERR Screw(M0233 M4-0.7%7) wmmmmmmm e oo
B SCrew (CT1242 M3-0.5%4) <aneemeemmemeameameemmemmemeemeemeameemmeemeamen

—
o
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3 E$THLRE 73 FE E(FT4700)) Thread Guide And Tension Components ( For Ft4700)

5k
Ref. No.
1

0O~ ON Lt A~ W N

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

Yk
Parts Number
2100001121
2100001123
2200000303
2100001131
2200000305
2100001127
2100001126
22000003081
22000003091
2220000310
2200000311
2200000312
2220000313
8MC04280807D
2210000315

2210000318
8MB04280807K
2200000317
2200000327
2100051110
2100000223
8MB04280807K
2200000331

90ST0410
22000003351
2200000336
66800
2200000338
2200000339
2200000340
8TE03440806A

2200000345
SME04280708A
2200000347
22000003438
2200000349
22000003501
8MC03200807G

8MC04280507D
2200000359
90SP0206
2100001122
22000003611
222A00003701
220A0000364
8MB04280607K

% 8

Description

o ST EERENE Tension Nut (SHI121) -m-mmmmmmmm e
T Spring (Red) (SH1123) ~--m-mmmmmmmm s
£ Bushing (CT0303) =-=--mmmmmmmmmmmmmm oo
THEE Spring (Yellow) (SHI131)-mmmmmmmmmmm s
g Spring Seat (CT0305) ==-=-=mmmmmmmmmmmmmmm s oo
SEFEBE Felt (SHI127) wmommmmemmmmemmmmemmmemeeemeeemmmeemmeemmeeemmeeeneee
o= SIS Tension Disc (SH1126) =-mmmmmmmm s s

1M Stud -----
&5 Spacer --

FAPRIEIR Release Wedge ------mmmmmmmmmmmmm s
A% Thread Guide (CTO311) =---mmmmmmmmmmm s
A% Thread Guide (CTO312) =----mmmmmmmmmmm s
i SJPEHIFH . Tension POSt SUPPOIt ----n-mmmmmmmmmmmmmmm e
B2k Screw (CT0130 M4-0.7#8) --nnnmmmmmmmmms e
AR Thread Guide -------mmmmmmmmmm s

AR Thread Guide --------mmmmmmmmm s
IR Screw (CT0215 M4-0.7#8) =--mnmmmmmmmms s
i Thread Guide (CTO317) --nmmmmmmmmmmmmmm oo
HEE Thread Guide Pipe (CT0327) ------mm-mmmmmmmmmm s
B PE Thread Guide Pipe Clamp (SH1I110) =-----smnsmmmmmsmmmmco oo

& Washer -

IR Screw (CT0215 M4-0.7#8) =-nmmnmmmmmmmmmmmmm oo
HERZE Thread Guide Plate -(CT0331) ------mm-mmmmmmmmm oo

TEALEE KNOCK Pin mmmmm e e e oo e
TR Cooler Oil Tank =--=mnmmmmm s e e oo
M E Cooler Oil Tank Cover (CT0336) =---mmmmmmmmmmmmme oo

TR Oil Wick

# Wick Clamp (CT0338) =--mnmmmmmmmm e oo e
FREE Felt (CT0339) -mmmmmmmmm s e oo oo
i Thread Guide (CT0340) —-mmmmmmmmm s

B4R Screw ----

g Thread Guide (CTO345) =-mmmmmmmmmm s e
BE5% Screw (C0206 M4=0.7%T) =mmmmmmmm s s
TR SIPEETAHEE Thread Retainer SUPpPOrt =-----=-smmmmmmmmomcmcmcccoccocoaoos
SHERPZEHIAY Thread Guide Plate (CT0348) —---mmmmmmmmmmmmmc e
S ER 2L BRA. Tension Control plate (CT0349) «--mmmmmmmmmomoccccecaeee
S Spring (CTO350) =--nmmmmmmmmmmm oot
B2 Stud (CTO351 M3-0.5%8) wmemmemmemmemeemeameamemmemeameameamememmemeemen

BEAR Screw (CO122 M4-0.7%5) ==--mmmmmmmmmmmm oo
LA AR e Takeup Arm Protect (CT0350) -----=-=-=m=mmmmmmmmmmommooeeoe
FEEESH Spring Pin (CT0360) =---nnmnmmmmmmmmm oo
EH Bushing (SH1122) =-mmmmmmmmmmm oo
BEHE StUd (CTO361) wmmmmemmemmmmmemeemeemeemm e eom oo
FZ#RAH Thread Tension Mechanism =-=-=-=-=-s-smmmommmmmmmm oo
F2#8AH Thread Tension Mechanism Asm. (CTO331A) --------=-=mcmmmmmmeameee
BEAR Screw(M0233 M4-0.7%7) =-mnmmmmmmmmmm oo

HAHE
Amt.Req.
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3 ESTHLRE 73 FE LE(FT6200/)) Thread Guide And Tension Components (For Ft6200)




3 ESFHLR JJ 3 #E FH(FT6200/) Thread Guide And Tension Components (For Ft6200)

Fraf  YrEHRSE % T AT =
Ref. No. Parts Number Description Amt.Req.
1 2100001121 TR TR ENE Tension Nut (SH1121)=mmmmmmmmmmmmmmmmoceoe oo 4
2 2100001123 FE Spring (Red) (SH1123) --mmmmmmmmmmmm e 2
3 2200000303 45 Bushing (CT0303) ---nmnnmmmmmmmmmmmm oo 2
4 2100001131 FHEE Spring (Yellow) (SHI131)wnmmmmmmmmmmmm e 2
5 2200000305 THEEE Spring Seat (CT0305) ~--mmmmmmmmmmmmmm s 4
6 2100001127 SEFEE Felt (SHI127) =mmmmmmmmmmmm s 4
7 2100001126 IR JI9eHAE Tension Disc (SHI1126) --mmmmmmmmmmmmmmomm oo 8
8 22000003081 HEFE Stud (CTO308) =nmmmmmmmmm e 2
9 22000003091 B Spacer (CT0309) =-mmmmmmmmmmm s oo 4
10 2220000310 FZHLUE ML Release Wedge ----m-mmmmmmmmmmmomm oo 1
11 2200000311 g Thread Guide (CTO311) =-mmmmmmmmmmmmo oo 4
12 2200000312 g Thread Guide (CTO312) =-mmmmmmmmmmmmm s 4
13 2220000313 TR JIPEHIAEFE Tension Post SUPPOTt -==---mmmmmmmmmmmmmmmemdmo oo 1
14 8MC04280807D BER Screw (CO130 M4-0.7%8) =mmmmmmmmmmmm s 5
15 2210000315 S THread GUIAE =-mmmmm o mom e 1
16 2200000357 BEME Nt (CTO357) mmmmmmmmmmmm s m e e 1
17 2210000317 S Thread GUIdE =-----m-mmmmmmmmmmmm s e s oo 1
18 2210000318 S Thread GUide —----mmmmmmmmm oo 1
19 8MB04280807K 1245 Screw (CO215 M4-0.7%8) mmmmmmmmmmmmm e 7
20 2200000317 sEf Thread Guide (CT0317) =mmmmmmmmmmmmmmmmmmm e 1
21 2200000327 % Thread Guide Pipe (CT0327) =--mmmmmmmmmmmmmmmmmmm oo 2
22 2100051110 S Thread Guide Pipe Clamp (SH1110) --=-mcmmmmmmmmmmmmem oo 2
23 2100000223 I ) T 4
24 8MB04280807K 1255 Screw (CO215 M4-0.7%8) =mmmmmmmmmm e 2
25 2200000331 SEHRAL Thread Guide Plate (CT0331) =--mmmmmmmmmmmmmmm oo 1
26 2210000326 SEAE Thread GUIAE =----mmmmmmmmm oo 1
DT e e e et e e m e e .
28 90ST0410 AT KNOCK Pin =mmmmmmmmmmmm e e e 1
29 22000003351 JHFR Cooler Oil TANK ==-mmmmmmmmm e 1
30 2200000336 H#RZ Cooler Oil Tank Cover (CT0336) ==-mmmmmmmmmmmmmmmmmc oo 1
31 66800 VR O1] WICK =mmmmm e e e e e e 1
32 2200000338 A8 Wick Clamp (CT0338) =-mnmmmmmmmmmmmmmm s m oo 1
33 2200000339 EEFE Felt (CT0339) mommmmmmmm e oo oo 1
34 2200000340 g Thread Guide (CTO340) =-mmmmmmmmmmmmmmmmm e 1
35 8TE03440800A N . A 2
36 2200000356 TS Spring (CT0356) =-mmmmmmmmmmm oo 1
37 2200000343 g Thread Guide (CT0343) —mommmmmmmm oo 1
38 2200000355 IR JI92e1A% Tension Disc (CT0355) =mmmmmmmmmmmmmmmmmm e 2
39 2200000345 g Thread Guide (CTO345) =-mmmmmmmmmmmm oo 1
40 8ME04280708A 455 Screw (CT0206 M4-0.7%7) ==mmmmmmmmmmmmmmmmeo oo 1
41 2200000347 TR SIPEEISHEE Thread Retainer Support (CT0347) -----mmmmmmmmmmcmcmcmcmamee 1
42 2200000348 SHERPZEEIA Thread Guide Plate (CT0348) -=--m-mmmmmmmmmmmcccmccccoees 1
43 2200000349 SHER LI BRFY Tension Control plate (CT0349) --mmsmmmmmmmmmcmccccmees 1
44 22000003501 TESE Spring (CTO350) ==mmmmmmmmmmm oo s s oo 1
45 8§MC03200807G HEFE Stud (CTO351 M3-0.5%8) wmmmmmmm e 1
46 2210000346 SEH Thread GUide —----mmmmmmmmm oo oo 1
47 2200000353 sEf Thread Guide (CT0353) mommmmmmmmmmm o mm oo 1
48 2200000354 BERE Stud (CTO354) =mmmmmmmmm e oo oo 1
49 8MC04280507D 1245 Screw (CO122 M4-0.7%5) =mommmmmmm e 2
50 2200000359 AR A T Takeup Arm Protect (CT0359) ---mmmmmmmmmmmm e 1
51 90SP0206 FHEESS Spring Pin (CT0360) ==mnmmmmmmmm oo 2
52 2100001122 £ Bushing (SH1122) mmmmmmmmm s 2
53 22000003611 BEFE Stud (CTO361) =nmmmmmmmmm e e e 2
54 222A00003702 FZ2540 Thread Tension MeChaniSm =-------=======mmmmmmmmmmmmmmomomooeeoo 1
55 220A0000364 28540 Thread Tension Mechanism Asm. (CTO331A)---=--m-mmmmmcmcmmmamees 1
56 221A0000356 24740 Thread Tension Mechanism Asm. (FO346A)------=nmmmmmmmmmmmmeee 1
57 8MB04280607K TEA% Screw(M0233 M4-0.7%7) =-mmmmmmmmmmmmmm e 2
58 227A0000342 258540 Thread Tension Mechanism ASmMm.--------====mmmmmmmmmmmmmmme oo 1



3 BT HL R J7 3B FEE(FT4600) Thread Guide And Tension Components (For Ft4600)
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3 BT HL R J7 3B FEE(FT4600) Thread Guide And Tension Components (For Ft4600)

Frak VrkHRSE % T HALHE
Ref. No. Parts Number Description Amt.Req.
1 2100001121 o ST EERENE Tension Nut (SHI121) -m-mmmmmmmm e 3
2 2100001123 B Spring (Red) (SH1123) «emeemmesmsemsemeemseameemeemmemeemeemmeemeenes 2
3 2200000303 £ BUSHING (CTO303) <nnemmeemmeemmemmemmeemmeemmeemeemmeemmeemeemmeemmeemeemes 2
4 2100001131 THEE Spring (Yellow) (Sh1131)-mmmmmm s 2
5 2200000305 BHSEFE Spring Seat (CTO30S) —--emmemsemmsemmeemsemeemmeemeemeemmeameemeaneen- 3
6 2100001127 SETEME Felt (SH1127) wmmermmmmmeemmeemeemeemmeamsemsemmeemeemeemmeameemeamnen- 3
7 2100001126 o= SIS Tension Disc (SH1126) -mmmmmmmmmm e 6
8 22000003081 BIHE StUd (CTO308) <onmemmmmmmeemmeemmmmsemmeemmeemmemeemmeemmeemsemmeemmeemnamee 2
9 22000003091 BEES SPACET (CTO309)-mmeemmemmmmmmemmmmmemmeemmeammemsemmeemmemeemmeameemnes 3
10 2220000310 FARRIGM Release Wedge ----mmmmmmmmmm s oo e 1
11 2200000311 S Thread Guide (CTO311) wemmeemmmmsemeemmeemmemeemeemseemsemmeemeeemeenee 3
12 2200000312 SEHS Thread Guide (CTO312) wemmeemmmmsemsemmeemmemeemmeameeemsemmeameeemeenes 3
13 2220000313 R SIHEHIAAEE Tension Post SUPPOIt ==-mnmmmmmmm el 1
14 §MC04280807D B85 SCrew (CO130 Md0.T#8) wnmemmeemmeemmmmeemmeammemeemeemmeameemmeameenes 5
15 2210000315 S THECA GUIE <mnermmemmeemmeemmemmeemmeemmemmsemmeemmemsemeemmemeemeeneen 1
16 eemmmmmemmemmmmee eeeeeeeememeemeemeemeemeeeeedeeemeeeeemeeeoeeomeeeeemeeomeeeeeeeoneeoeen ;
/2 .
18 2210000318 S THECAA GUIAE <nnmmmemmmmemmmmmemmeemmemsemeemmeamsemsemmeameemeemeaneen 1
19 8MB04280807K B SCrew (CO215 MA0.T¥8) <meemmeemmemmemmeemmeammemeemmeameemeemmeameenee 3
20 2200000317 S5 Thread Guide (CTO31T) -emmeemeemsemmeemmemeemmeameemeemmeemeeemeemmenes 1
21 2200000327 S Thread Guide Pipe (CTO327) <-eesmsemmeemmeameemeemmeameemeammeameens 2
22 2100051110 EAE A Thread Guide Pipe Clamp (SH1110) ==-=-mmmmmmmmmomem oo 2
23 2100000223 FAPB] WASHET <nnemmeemmeemmmmmemmeemmemeemmsemmeemeemmeammeamsemsemmeemseomeenen 3
2 8MB04280807K BEGR SCIEW (CO21S MA-0.T#8) <meemmeammmmeemmeemmeammemmeammemeemmeammeameanee 2
25 2200000331 LI Thread Guide Plate (CTO331) —meemmeemmmmsemeemmeemeemeemmeemnemeenee 1
5 ;
572 :
28 90ST0410 FEEE KNOCK Pill <mnemmmemmeemmmmmemmsemmeamsemsemmeemsemsemmeemeemeemmeeneen 1
29 22000003351 SR COOlEr Ol TANK <nvemmeemmemmmemmeemmemsemmeemmmemsemeemmeemmeemeemmeemeen 1
30 2200000336 M E Cooler Oil Tank Cover (CT0336) =---m-mmmmmmmmmmmmm oo 1
31 66800 VTS5 OFL WACK =nnemmmemmemmmmmmeemmeemmmmeemmsemmeameemmeemmeemsemsemmeemeeneemae 1
32 2200000338 G858 Wick Clamp (CTO338) =--nmemmemmeemmeemmeameemmeemmeameeemeemmeameeameemee 1
33 2200000339 B A T (G (1) Y 1
34 2200000340 SEH5 Thread Guide (CTO3A0) wmeemmeemmeemeemeemmeemeemeemmeameemeemmeameemes 1
35 8TE03440806A e 2
36 mmeeecmmcmmmcmeec eeeeeeeeeeeeeeeeeneeeeeeeeeeeneeeeseeedeeooeeeeedeeomeeceeoeeonseomeeseos ]
37 2200000343 S Thread Guide (CTO343) wwmeemmeemmeemeemeemmeameemeemmeameemmeemmeemeemes 1
Z - ;
39 2200000345 SEHE Thread Guide (CTO345) wwmmeemmeemmemeemeemmeemeemeemmemeemmeemmemeemee 1
40 SME04280708A B SCrew (CO206 Md-0.T¥7) <mmemmeemmeemmmameemmeammemeemeemmemeemmeameenes 1
41 2200000347 ok ST HIAA EE Thread Retainer Support (CT0347) ----m-mmmmmmmmem e 1
4 2200000348 SHEPEEING Thread Guide Plate (CTO348) --nsemmeemmeemsemeemmeemeeemeenen- 1
43 2200000349 ST 442l ERAR. Tension Control plate (CT0349) =-m-mmmmmmomme oo 1
44 22000003501 L R (ol 1k ) J 1
45 8MC03200807G BEH Stud (CT0351 M3-0.5%8) wrmmemmmemmeemmemmemmeemmeameemmeemmeameemeamnn 1
S ;
AT e e eeeeemeeeeemeeoeemeemeeemeemeeeeeneeomeeceeemseomeeeeeneeoneeisens ;
S ;
49 8MC04280507D B Screw (CO122 MA-0.7%5) wameemmeemmemmemmeemmeameemeammeameemeemmeaneen- 2
50 2200000359 B A S Takeup Arm Protect (CT0359) -mmmmmmmmmmmm e 1
51 90SP0206 BSEHE SPINg Pin (CTO360) —--nmesmeemmeemmemmeemmeemmemeemmeemeeemeemmeameenes 2
52 2100001122 B T () R0 Y 1
53 22000003611 B StUd (CTO361) wommmmmmmmmmemmeemmmmeemmeemmeemeeemeammeameemsemmeamnemeemee 1
54 222A00003703 FZAE Thread Tension Mechanism =-=----=-mmmmmmmmmmo oo 1
55 220A0000364 FZMAE Thread Tension Mechanism Asm. (CT0331A)-----mmmmmmmommmmmameee 1
56 8MB04280607K B8 SCreW(MO233 MA-0.TH7T) wmeemmeemmemeemmeemmmemeemeammeemeemmeammeameamee 2



4 B By £ Bushing And Seal




4 B By £ Bushing And Seal

FFak YRR % HAHE
Ref. No. Parts Number Description Amt.Req.
1 2210000401 5 U 1
2 66800 VAR O]l WACK m-mmmmmmm oo e 1
3 2210000403 BB BUSRING ~-- o mmm e m oo 1
4 2210000404 BB BUSRING ~--mmmmm e m e 1
5 2200000404 JHES Oil Seal (CTO0404) ~--mmmmmmmmmmm oo 1
*6 2220000405 Hili#l Bushing (CT0405) ----m-mmmmmmmmmmmmm oo 1
*7 2200000406 JHES Oil Seal (CT0406) ~-----mmmmmmmmmmmmm oo 1
*8 2210000408 BB BUSRING ~--mmmmmmmmm o e 1
*9 2200000408 Hil#l Bushing (CTO408) -----mmmmmmmmmmm e m e 1
10 2200000409 Hil#l Bushing (CT0409) ----mnmmmmmmmmmm e 1
11 2200000410 e Bushing (CTO410) ---mmmmmmmmmmm s 1
12 2200000411 il Bushing (CTO411) ---mmmmmmmmmm s 1
13 2210000413 BB BUSRING ---mmmmmmmmm e 1
14 2210000414 THET O1l Seal —-mmmmmm e s 1
15 2210000415 BB BUSRING ~mmmmmmm e m e 1
16 2210000416 BB BUSRING ~--mmmmmmmmm e oo e 1
17 2210000417 THES O1l Seal —--mmmmmm e m e 1
18 2210000418 Bl Bushing (Left) —-mmmmmmmom oo e e 1
19 2210000419 FLEE PLUZ - oo e s 1
20 2210000420 BB BUSNING ~--mmmmmm e oo 1
21 2210000421 BB BUSNING ~-- o mmm e oo 1
22 2210000422 FLEE PIUZ oo mmmm oo m e 1
23 2210000423 THHET O1l Seal —-mmmmmmm e 1
24 2210000424 BB BUSRING ~-- o mmmm e 1
25 2210000425 BB BUSRING ~--mmmmmmmm e 1
26 2210000426 BB BUSRING ~--mmmmmmmmm e 1
27 22000001091 FL3E Plug (CTO1091) FH fhlm o m oo s 1
28 22000002081 FL3E Plug (CTO2081) F fhlmmmm oo s s oo 1
29 2210000429 FLEE PlUg ---mmmmm e e e 1
30 2210000430 FLEE PlUZ ---mmmmm oo m e 1
**3] 2200000422 FLZE Plug (CT0422) —-mmmmmmmm oo s 1
32 2210000432 Hile Bushing (RIght) =---mmmmmmmmmm oo 1

*: FT6200,FT6500 F{For FT6200,FT6500
**: FT4600,FT4700 FFor FT4600,FT4700



5. FT4600/FT4700/FT6200/FT6500/FT7000 | fif B AHEE 24
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000
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5. FT4600/FT4700/FT6200/FT6500/FT7000 | fif B AHEE 24
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000

5k
Ref. No.
1

O ~1 O\ L A~ W N

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

Yk

Parts Number
2210000501
8MN06400800C
8MN06400600A
8MKS85240607A
2210000505
90BB2552154
2200000505
90BB2047144
2210000509
2200000606
90BB2042126
2210000512
2210000513
2210000514
8MHO05320400A
90BB153209
221A0000562
2210000518
8MB85241306K
2210000520
8MNO05320500E
2210000522
2210000523
8MMO05321209A
8MNO03200300A
2210000526
8MB03200606K
2210000528
66800
8MNO04280400A
90BB103511
90ER060
2210000533
2210000534
2210000535
221A0000563
2100000223
8MB85240407A
2210000539
&MB04280807K
2210000541
5221NG00562
2210000543
SME03200606A
221A0000545
2210000546
2210000547
8MB03200405A
2210000318
2200000354

CZ

Description
Rt Belt Pully

B HE

Amt.Req.

B SCrew (COS02 M6-1#8) -wmememmmemememem e oo
IR Screw (C0244 MO-1%6) =--mnmmmmmmmmmmmmmm oo
AR Screw (FT0504 M3.5-0.6%6) ==-=n=mmmmmmmmmmmmmmmmm oo

walE G Oil Cooling Fan
VEERA7R Ball Bearing (CT0504)

ta I B Al Timeing Pulley (CT0505) ----m-mmmmmmmmmm oo
EERK Ball Bearing (CTO506) =---m--mnmmmmmmmmmmmmm oo

IHFE Worm

EE Bushing (CT0606)-=-=-=nmnmmmmmmm e e

PR 7K Ball Bearing

#ifl Shaft
SEHfh A Shaft Joint

B4l Looper Thread Takeup Cam

BEES Screw (C0523 MS-0.8%4)-m-wmmmmemmmmemmmeemmmeem oo

BRIl Ball Bearing

Lo fE Eccentri

sEL Connecting Rod

%% Screw (FTOS
R (o Eccentric

C Asm. (FO520A) =--=mmmmmmmmmmm oo

19 M3.5-0.6%13) w-emmmmmmmmmemmmmem e

N R (S0 LTI K B T (11—

SHALESS Connecting Pin

HifN Lever

254 Screw (FO524 M5-0.8%12) =-r-nmeemmremreemmeemeemnecme e
B2 5% Screw (COT15 M3-0.5%3) n-nmremmmemmeammemneammea e s

fiiE % Counterweight

B SCIEW (C1207 M3-0.5%6) -wrmeemmemmemmemeemeemmemmemeameameemeemmemeanenee
HHEH Crank Shaft ---e-emmmmmem el

AR Oil Wick

B2 5% Screw (C0229 M4-0.7%4) wwemmmmemmmmemmmeemmmmem e

EEREZ# Ball Bearing

EFSHIER ERING -m-mmmm e e e e e
BB WaShEr--mmmmmm e e e e e

EfiEE Collar

%E gt @ BEENEH Driving Shaft

EALERAE Collar Asm. (FOS534A)-nmmmmmmmmm e

#HE Washer (W3)

IR Screw (FT0538 M3.5-0.6%5) =mnmmmmmmmmmmmm oo

%44 Support

N (07 Y L

KIS Support

%385 Needle Guide (NGFOOD2) ~nmmmrmmmmemmmmemmmeemmmmemmmemmeeemmeeee

KM Thread Guide Seat

IR Screw (C0235 M3-0.5%6) ==mnmmmmmmmmmmmmmm oo
A Thread Guide Asm. (FOS39A)---mmmmmmmmmmmmmmmm oo

s&iE Thread Guide

P Washer
1245 Screw (F054

i Thread Guide

I L

g (O30

== DN DN DD — DO — = = LD e = NN DN/ B DN DD = DD e e e e e = = ON



5. FT4600/FT4700/FT6200/FT6500/FT7000 | fif B AHEE 24
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000
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5. FT4600/FT4700/FT6200/FT6500/FT7000 | fif B AHEE 24
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000

ik YrkReR 2 HALHE
Ref. No. Parts Number Description Amt.Req.
51 2200000355 IR JIPEEIE Tension Disc (CT0355) -mmmmmmmmmmmmmmmmm oo 2
52 2200000356 HETZ I SE Spring (CT0O356) =--mmmmmmmmmmmmmm oo 1
53 2200000357 BEME  Nut (CTO357) =-mmmmmmmmmmmmm e 1
54 2210000554 AR SUPDOIT =mmm e m e s oo oo e 1
55 8MB85240807K 1855 Screw (FO555 M3.5-0.6%8) =-mmmmmmmmmmmmmdd e 1
56 2210000556 S Thread GUide =------mmmmmmmmmm oo oo oo 1
57 2200000547 OFZIEE O Ring (CTOSAT) <-ememmmememmememmememsemeame e ememeememmemeemeeeme 2
58 8MN06401100C HES% Screw (COS48 MO-1#11) mmmmmmmmmmmmm oo 1
59 8MN06400800A HES% Screw (CO549 M6-1%8) =-mmmmmmmmmmmm e oo 1
60 221A0000560 HEARAH Collar ASm.("FOS523A)-mnmmmmmmmm oo 1
61 227A0000342 55 JIEHIAH Thread Retainer ASM --------mmmmmmmmmmmmcmccocoocmccooeoe 1
62 8MN05320600C 5% Screw (CT350248 M6-0.8%6) =-nmnmmmmmmmmmcmmmcccoccocccccccaeee 1
63 8MNO05320600A HE 5% Screw (MT0729 M5-0.8%6) =mmmmmmmmmmmmmm oo 1
64 222A0000645 LA EETAKH JOINt ASM = mmmmm e e 1



6. |- il B AH BE Z4-Upper Main Shaft Components




6. |- il B AH BE Z4-Upper Main Shaft Components

7k
Ref. No.

540

Yk R R

Parts Number
2210000601
8MN06400800C
8MN06400600A
2200000604
90BB2047144
2200000606
2200000607
2200000608
2200000609
2200000610
2200000509
8MB04280807K
2210000613
90SCR150
90BB1535115
8MN06400500A
2200000617
2200000619
8MB95301407K
8MB85241006K
2200000622
8MB03200806K
2200000624
SMMO06401610A
8MMO05321009A
2200000627
2200000628
2200000629
2200000630
90SWO050
8MMO05321409A
2200000633
2210000634
8MB85240806K
2210000636
2100001404
66800

66800
8MB85240607K
8MN06401100C
8MN06400800A
222A0000645

# 8

Description
Fiify Handwheel -
1854 Screw (C0502 M6-1%8)

1245 Screw (CT02
ahimEf# Cover (

A4 M6 1$6) e
CTOO0A) —mmmmmemm e

IRERENZK Ball Bearing (CT0506) ----nm-mmmmmmmmmmmmm s

EEBE Joint (CT0606)

P R Timeing Belt (CTO607) -----mnsmmmmmmmmmms oo
P B e Timeing Pulley (CTO608) -----nnmmmmmmmmmm s

fifi Shaft (CT0609)

LA GEGE JOINE (CTO610) —<nmemmmmemmemmmemmemmemmemeeeememmemmemeemeemememmemn
Pfir#E Balance Weight (CT0509) ---mnmmmmmmmmmmmm e
B Screw (CO215 MA-0.7#8) <oemeemeemmemeamemmemmemeemeameemememmemeemeemeaee

if#l Crank Shaft

CIEh 03 C Ring (CT0614)

HEREN A Ball Bearing (CT0615) ----mmmmmmmmmmmmmm oo
BEEH SCEW (CO513 M6-1%5) womrmememememeamememememeeemememememeeeeemememenemee

# - Rubber Seat

(CTOOLT) <wmmmmmmmmmmeemmmmmmmeeemmmeeeemmeeeeemmmmeeeee

SHEFE Connecting Rod (CTO619) ~-mnmmmmmmmmmm e
B85 Screw (C0620 M4.5-0.75%14) —<nnemmemeemmemeemeemememeeme e eemememeee

154 Screw (C062

| M3.5-0.6%10) w-nmmmemmmmmmmmmmemmmmemmmemme oo

ZEEEH)L Orient Guide (CT0622) -m-mmmmmmmmmmmmmmm oo

R

SCrew (CO623 M3-0.5%8) <wennmmmmmmmeemmmmmmeeeommmmeeeemmmmeeeeemmmeee

AN Ball Lever (CT0624) -mmmmmmem e

L
L
A
[FEE Spacer (CTO
#ili Shaft (CT0629)

Screw (CO625 MO-1%16) =mmmmmmmmmmmm e e oo
Screw (C0626 MS5-0.8%10) =--==mnmmmmmmmmm oo oo oo
Washer (CTO0627) -==mmmmmmmmmmmm o m e e

3

JKJE Bracket (CTO630) ==-=mmmmmmmmmm s oo
o5 B Spring Washer (CT0631) =---m-mmmmmmmmmmmm oo
B4 Screw (CO632 MS-0.8%14) <-omemmemeem oo
R AR Thread Take-up (CT0633)--m-=mnmmmmmmmmmmmmmm oo oo

HEER R AR AR Thread Take-up

B2 5% Screw (CO635 M3.5-0.6%8) <wenmmmmmemmmmmeemmmmeemeeeeeoeoee

FuhER Oil Sleeve

FLIE Plug (SH1404) mmmmmmmmmmmm s e e
THEE OF] WHCK  =m e e
JHER O1] WICK = mmmmmmmmmmm e e e e e e
1245 Screw (CO637 M3.5-0.6%6) ==mnmmmmmmmmmmmmm e
BEES ScreW (COS54S MO-1%1 1) cmmmm e e
BEES SCreW (CO549 MO=158) <mcmmm e
EAE FEUEHH JOINT ASTI = mmmmmmmmmmmmmm s mmmm s mmmmmm o mmmmm o m e

*: FT6200,FT6500 FiFor FT6200,FT6500 Only
#%: FT4600,FT4700 FiFor FT4600,FT4700 Only

HAHE
Amt.Req.
1

e e S e e e e T e e e e e e e S N e " M T N T S B e N B N I e e N B e e N e e N e S ® M e N



7. $TREAETEY 2% Needle Clamp

7.FT4600 / FT4700 / FT6200 / FT6500 / FT7000 #1475 Bl AH B 24
Needle Bar Components For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000

STREETIHR

needle clamp

FT4600
FT6200
FT7000-0-02 00 M
FT7000-0-2 00 M

FT4700
FT6500
FT7000-0-03 OO M
FT7000-0-3 0O M

40 5220NC00400
48 5220NC00480
56 5220NC00561 5220NC00561
6.4 5220NC00641
8. MEEIH&E515% Needle Req
] FT4600 FT4700
B FT6200 FT6500
UY128GAS FT7000-0-02 OO0 M | FT7000-0-03 00 M
FT7000-0-2 00 M | FT7000-0-3 OO M
e
Amt.Req. 2 3

13. $ttfREsEy115% Needle Plate

FT4600 FT4700 *®  ET4700
SHeASTIR FT6200 FT6500 FT6500
Needle Plate FT7000-0-02 OO M | FT7000-0-03 OO M | FT7000-0-03 OO M
FT7000-02 OO0 M | FT7000-03 OO M | FT7000-0-3 00 M
4.0 5222TP00401
48 5220TP00484
5.6 5220TP00S64 5220TP00S64 5220TP00S68
6.4 5220TP00642 5220TP00646

#* JHEH]




7.FT4600 / FT4700 / FT6200 / FT6500 / FT7000 #1475 Bl AH B 24
Needle Bar Components For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

FFak YrkleRaR I i HAHE
Ref. No. Parts Number Description Amt.Req.
1 2210000701 SEAE Thread GUide =------mmmmmmmmmmmmm ool 1
2 8MBg85240607K 1855 Screw (CO637 M3.5-0.6%6) ==--mmmmmmmmmmmmmmmm oo 1
3 2200000704 LS Washer (CTOT704) ==-mmmmmmmmmmm s 1
4 2210000704 $1#E Needle BAr ---mmmmmmmmmmmmm s 1
5 2210000705 SHEERENSS Needle Bar Clamp -------=-=-=sommmmmmmmm oo 1
6 8MB95301107K 1245 Screw (CO706 M4.5-0.75%11) =zmmmmmmmmmmmmmm s 1
T e $184 Needle clamp (See Left Page) ------m-mmmmmmmmmmmmm s 1
S #1 Needle --(UYX128GAS See Left Page) -------==sz==nmnnnssmmmmmmmmceeeeoooo -
9 8SH32440300A BEHH Scrow (SHOAGS 1/8"-44%2.5) cwmrmreemememememrasamememememsesememememenraes 4
*10 2210000710 B Thread Guide (FTO710) =-mnmmmmmmmmmmmmm oo 1
11 8MNO08401600E 5% Screw (CtO618 M18-1%16) ~ommmmmmmmmmmmmm s s 2
5 :
13 - $FH Needle Plate (See Left Page) ---------mmmmmmmmmmomom oo 1
14 8SF36400706C 125 Screw (CO712 9/64"-40%T) =mmmmmmmmmcmm e doe e 2
15 8MB04281607A 1254 Screw (C0724 M4-0.7%16) ==-mnmmmmmmmmmmmmcmme e e 2
16 2270000714 ZRMT8E Balance Weight -----m-mmmmmmmmmmmoood s 1
17 8MMO05321009A B2 4% Screw (CT626 MS-0.8%10) =---nmmmmmmmmmmmmcmmmmcosococcococoomoooe 1
18 2270000716 S Washer (CTO716) =-=nmnmmmmmmmmm oo 1
19 8MMO04282507B 1% Screw (FT0719 M4-0.7%25) =mcmmmmmmmmmmmmmmo oo 2
20 2210000720 SEFE Connecting ROA ==-mmmmmmmmm s s 1
21 90NBO81113 et Ball Bearing (CTO719) --mnmmmmmmmmmmmmm e 1
22 2100001404 FLFE PIUg (SH1404) ~mmmmmmmm s m oo 2
23 66800 T 1S 1
24 2270000720 FHARBE ROA PN 2o m e s s e 1
25 22000001091 BT o T (0 0] [0 Y A — 1
26 2200000722 VB STide BIOCK (CTO722) -werememememememememamamasaemememememaeaeeeaememememen 1
27 2210000727 VFSE Guide BlOCK =-mmmmmmmmmm oo oo oo 1
28 2210000728 SEFFEHIER Felt GUArd ------m-m-mmmmmmmmmmmmm s 1
29 2210000729 o T |
30 22100007301 YEAIHAE Cooler Ofl Tank =-----=nmmmmmmmmmommoddd oo 1
31 2210000731 YEAEAEZE Cooler Oil Tank COVEr =--m-mmmmmmmmmmmmm oo 1

*EA - ffifEWith top cover thread



8. FT4600/FT4700/FT6200/FT6500/ FT7000 A Al B AH e 214
Presser Foot Components For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000

FT4700
FT6500
FT7000-0-03 OO M
FT7000-0-3 U0 M
5220PF00564
5220PF00644
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8. FT4600/FT4700/FT6200/FT6500/ FT7000 A Al B AH e 214
Presser Foot Components For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

5k
Ref. No.
1

O ~1 O\ L A~ W N

11
12
13
14
15
15-A
15-B
15-C
15-D
15-E
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

Yk

Parts Number
2280000801
8MB05320509G
2220000803
2210000804
2200000805
8MC95300808E
2200000807
8MB95301407K
2210000809
2200000810
2200000811
2220000812
2220000813
8MHE85240300A
5220PF0356M
5221PF0956C
5220PF0356D
8SB24560405A
5220PF0056L
2200000816
2200000817
2220000818
2200000819
90SP0416
2200000821
2200000822
8MC95300606F
2200000824
220A0000825
2200000826
8MMO05321409A
90ER030
2200000829
2200000830
2200000831
8MC06401008E
2210000833
2210000834
8MB85240607K
2200000836
8MKO95301407A
2200000838
222A0000842
220A0000840
8MB03200405A

CZI

Description

JAR TR FEUERE Spring Regulator ------m-smmmmmmmmme oo
B5% SCrew (CTO802 MS-0.8%5) «onxemmemmemmemeemeemeemmemmeemeemeemeameemmenn

HEWE Nut ----------

N 1V
JRAIARH RS Presser Bar Clamp -------smmnsmmmsmmmm oo
IR Screw (CT1038 M4.5-0.75%8) -mmnmmmmmmmmmmsm oo
VB GuideBlock (CTOBO7)---rmwmmemmemmmmemmemmemememmecnecs e em e
IR Screw (C0620 M4.5-0.75%14) -nmmmmmmmmmmmme e

HE A

N ¢
JERAIRE Presser Bar (CTO810) ---mnmnmmmmmm s
FEJEH - Q1] SEPATAtOr ==mnmmmmmmmmmmmmmmmm oo
FRENER StOp COILAT =mmmmmmmmmmmm o mm oo oo

Il € ) 7] Knife ---

5% Screw (CTO813 M3.5-0.6%3) <mermmemmemmeemmemeemeemeemeemeemmeemeemnen
JBEIAl Presser Foot(See Left Page) ------mnmnmmmmmmmmm e

I8 Screw (M3.5-

3

PR SCrew(1/8"-44% 1 1) wmmmmmmm s

RN —

BE55 Screw (SHOA13 3/32"-56%4) <memmemeemeemeameamememmemeameemeamemmemeemea
BT Curl Guard ------m-mmmmm e e
FEEE Spring (CTO816) -=-mnmmmmmmmmm e e
SR LK (CTO817) —ememmmmmemmemmemeemmmemmemmemeemeemeememmemeameemeamememceee
IR Safety Plate Holder ) ----eeemeemmmemmmmnee e e ineen
Pl L IR o (O 1 R ———
THEEES Spring PIN(CTO820) =--mmmmmm e
2 Tl (G 0 R ——
FENTEE CoAr (CTO82) <neemmemmemeemmemmemmeameammameemmenmeameemeemeenmeamen
B85 Screw (CTO823 M4.5-0.75%5.5) <ceemmemeemeemmemmeameameemeemeemeameemea

fiff Shaft (CT0824)

FENTEA Collar AST.(CTOB22A) —cmmemmemeemeemeemmemeameemeemeemeemeameamen
2 R I o (O ) R ———
B SCrew (CT0632 MS5-0.8%14) <ceemmemmemeameemeemmemmeameameameemeemmememen
EJUATB E RiNg (CTO828) <-vrmemmmmmemmemmemeemmememmemmemeameemeameememmemeemeee
SEAEPE Connecting Pin (CTO0829) —--mmmmmmmmm e
SR LANK (CTO830) —-nmemmemmmemmemmemmemmemeemeemeemmemmemeameemeemeemmememn
P L A o (O N 11 ) e ——
B SCrew (CO832 M6-1%9.5) cmeemmemmeameameamcemmemeameemeemeemcemeameamea

1578 Lifter Arm

BABIRAIFT Stopper —------mmmmmmmeorme oo
B85 SCrew (CO63T M3.5-0.6%6) wwnmemmemmmeemmemmemeameemeemeemmemeameameenen
BN Drive Arm (CTO0836) -=-mnmnmmmmmmmmm e e oo
BE5% SCrew (CO837 MA.5-0.75%14) weneemmemmemeemmemmememeemeemeemmemmeemeenen
I SHift (CTO838) -nemmemmemeemmemmemmemmameemmemmemeemeemeamnemmemmeemeemeaes
FRENERAE Stop Collar ASM ==-nmmmmmmmmm s oo

SEFEAH Link Asm.

(YT —

IR Screw (FT0548 M3-0.5%4) -mmmmmmmmmmmmm oo

HAHE
Amt.Req.

= = = = LD = = = DO DD DN/ B DD b e e e e e e e 2 DD = DN e DN



0. L i # Bl B A 5 Spreader Mechanism




0. L i # Bl B A 5 Spreader Mechanism

7k
Ref. No.

Yk R

Parts Number
5221SL00560
2200000902
8MNO05320500E
90NB222613
2200000905
90SCR220
8MB04280807K
2200000908
2200000909
2200000910
8MA06400510A
2200000912
8MC95300606F
2200000914
SMMO06401610A
2200000916
2220000917
8MN06400600A
2220000919
2220000920
2200000921
2200000922
8MHE85240500A
22000009241
8MB04281207K
220A0000926
220A0000927
66801
222A0000929
222A0000930

# 8

Description

HEB R AT AR SPreader ---m--mmmmmmm oo

{fRCif Eccentric

(CT0902) ==-==mmmmmm e e e oo

BE55 Screw (CTO903 MS-0.8%5) <nxemeemmemmemeemmemmemmeameameemeemmemeemeaee
1R TEIK Needle Bearing (CT0904) ~-m-mmmmmmmmmmmmmm oo
SHAR Connecting Rod (CT0905) ~-=--mmmmmmmmmmmm e

#ACIEHIER C Ring (CT0906)

5% Screw (CTO2

T A

FFE Washer (CTO908) =-mmmmmmm e e e oo
HIAFISE Rod Pin (CTOO00) <mmemmemmmemmeemmemeemmemmeemmemsemmeemmeemeemeenen
F P Washer (CT0910) =-m-mmmmmm e e e e e

JEHE Nut (CT0533

) Y

FENTEE Collar (CTO9]2) <emsemeemmemmemmemeemmemeemmemeameemeemeemmemmeameemeee
1255 Screw (C0823 M4.5-0.75%5.5) =ommmmmmmmmmmmo e
AR AR Lever (CTO914) wmmmmmmmmm s e
B85 Screw (C0625 M6-1#16) =mommmmmmmmmdm oo

fifi Shaft (CT0916)

SHAE Connecting Rod

i24% Screw (CT02

HFREE Rod Pin --

HhEH Crank Shaft

5 (0

FARE Washer (CT0921)-mnmmmmmmmmm e oo e
FENTEE COLAT (CTO922) wnnmeemmeemmmmmemmmemmeemeemeemmeemeemeemmeameeemeenmea-
B Screw (C0923 M3.5-0.6%4.5) <enmemmeemmeemmemeemeameemeemmeemeeemeenen
FEENE Spreader Arm (CT0924) =-mmmmmmmmm e
AR Screw (C0239 M4-0.7%12) ==mmmmmmmmm e e oo
TEAERAR Collar Asm. (CTO912A) =-mmmmmmmmm e
TEAERAR Collar Asm. (CT0922A) =-m-mmmmmmm e

HiEE Oil Wick ----
sEEHHAN Lever --

P Ui AEL COLLAT A SN === m e oo oot

MO HE
Amt.Req.
1

== DN — /N DN/ = DN = DN e e e e = DD
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10. #5 A g EREIFERSLooper Driving Mechanism

5k
Ref. No.

Yk

Parts Number
8SB24560404A
2210001002
8MMO04281407A
2210001004
8MNO05320500E
2210001006
2210001007
2200001025
8MA05320408A
2210001010
8MMO05321209A
2210001012
8MB75180505A
2210001014
2210001015
8MN04280400A
2210001017
2210001018
2210001019
2100000403
2210001021
8MNO05320500E
2210001023
2210001024
8MN95300600A
2210001026
8MH95300400A
2210001028
2210001029
8MN06400600A
2210001031
2210001032
2210001033
2210001034
5221LL00561
8MB04280705K
5221NG00561
221A0001038
221A0001039
2100000223
2210001041
8MNO05321609A
221A0001043

% 8

Description

BEER Screw (F1001) —mmmmmmmm oo

SHIZ Connecting Rod

B2 5% Screw (FT1003 M4-0.7%14) wommmmemmmmemmmem oo

Lol Eccentric

1255 Screw (CT0903 M5-0.8%5) mocmmm e s

i $5 Lever Pin

FEEE Spacer

B Washer (CT1025)-m-mmmmmmmmmmmm e e
BEME Nt (CT1028 MS-0.8%4) wmemmemmemmmmeameemmemmemeemeameemmemeameameaee

BPH AR Adjusting Lever

HESH Screw (FT0S524 ) mmmmmmmmmmm e e e

HE Adjusting G

uide Plate

1245 Screw (CTS0218 M2.5-0.45%5) wmnmmmmmmmcmmmm oo

P IERE Adjusting Stud

TEATER COIAr =mmmmmmmmmm s s oo
BZH% SCrew (CT0229 MA-0.7%4) wmememeememmemmamemeememeememeameememeamemeemenen

fH Shaft
AffA Lever
FRENEHE Slide B

lock

FLIE Plug (SHOA03) =mmmmmmmmmmm s s e

A4 $5 Lever Pin

B85 Screw (CT0903 M5-0.8%5) wnmmemmmmemmmmemmeem oo

HAFE Rod

LSS Connecting Pin

1244 Screw (FT1025 M 4.5-0.75%6) =-n=mnmmmmmmmmmmmmmm e e e

-+ 8298 Lever Link

254 Screw (FT1027 M4.5-0.75%3.5) =-renmeemmmeommeemmee e me e

LSS Connecting Pin

BfA Lever

1255 Screw (CT0244 MO-1%6) =mnxmmmmmmmm s s s

1E#EAEER Collar
il Shaft

FEENHT Rocker Arm

5 Washer
T AGRR$Y Looper

B258 Screw (FT1036 M4-0.7%7) wonmmmemmmemmmeemmmmemmmeemm oo

A7 E$T 25 Needle

Guide (NGFOOD1) ~-=-mnmmmmmmmmm e e

TEAIERAE Collar ASIm. =mmmmmmm e e e
HHANAE Lever ASmM.-snmmmmmmmm oo e
FARE Washer (W3)mmmmmmm e oo

= Washer

BE&S Screw (RP101-11 M5-0.5%16) --m-mmmmmmmmmmmm s oo
SHEFEAH Connecting ROd ASM ---mmmmmmmm s s s oo

HAHE
Amt.Req.
1
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11 ERGE S Feed Control Driving
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11 ERGE S Feed Control Driving

7k
Ref. No.
1

0O ~1 O\ Lt A~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

Yk

Parts Number
2210001101
2210001102
SMMO06401210A
8MMO05320809A
2210001105
2210001106
2210001107
8MB03200606K
2210001109
8MNO05320500E
90SW050
2210001112
2210001114
2210001115
2200001025
2210001117
2210001118
8MK05201808G
2200001025
2210001121
2210001122
8MK05202108G
2210001124
2210001125
2210001126
2210001127
8MN04280400A
90SP0416
2210001130
900OR070
2210001132
2210001133
8MB04280807K
2210001135
2210001136
SME04281408A
2200001141
2210001139
8MB06401910Q
2200001142
221A0001142
221A0001143
221A0001144
221A0001145
2100000223
221A0001147

% 8

Description
i Shaft -----------
s Lever --------

BEAR Screw (FT1103 M6-1%12) =-mmmmmmmmmmmm oo
BEAR Screw (CT1145 M5-0.8%8) =--mmmmmmmmmmmm oo
BT E Differential Rocker ----=---mmmmmmmmmomoo oo
FEEEEEYEIE Slide Block ---mmmmmmmmmm s
TEBRAEAR Slide Block Cap -=-=====mmmmmmmm sl
IR Screw (CT1207 M3-0.5%6) =-nnmmmmmmmmmmm oo

SENER Collar ----

12455 Screw (CT0903 MS-0.8%5) ==mmmmmmmmmmmm s
TS Spring Washer (CTO631) ---m-mmmmmmmmmm s

SHEA Link ---------

SEAEPE Connecting Pin ----mmmmmmmmmmmmm oo
FEEEE Differential LEVEr -------m-mmmmmmmmmmemm oo
FARE Washer (CT1025) —-m-mmmmmmmmrm e e

SRS ERENEE Feed DOg S€at =--mmmmmmmmmmmmmmmcmm s oo
R BRENEE Feed DOg Seat -=--=mmmmmmmmmmmmmmo oo
BEASR Screw (FT1119 M5-0.5%18)-mnmmmmmmmmm e
FARE Washer (CT1025) —--m-mmmmmmmmmm oo

£ Bushing

SHAR Rod ----------

B4R Screw (FT1123 MS5-0.5%21) wmnnmmmmmmmmmmmmmmm s

SHAR Rod ------m---

£4 Bushing

CIIRILIER CRING --mmmmmmm e oo
R A= 1 ) 8
BEER Screw (CT0229 MA-0.7#4) =mmmmmmmmm oo
TS Spring Pin (CTO820) =--nmmmmmmmmmmm s

[F1{558 % Spring -
OfZHEE ORing --

Z B Shaft
BT Lever

BE4% Screw (CT0215 M4-0.7%8) =mmmmmmmmmm e oo
IREEMERE Stud —-mmmmmmmm oo
ZEIZIECH Regulator Plate ------mmmmmmmmme e oo
BEAR Screw (CT1140 M4-0.7%14) mmmmmmmm e

WEER Spacer (CT1141)

GBI NUL <-eememmememememememeemmemememememeseermememememeseeeermemememecne
M Stud (FT1140 M6-1%18.5) mmmmmmmmmmm s

1F@hEE Stopper (CT1142)
(F1102A) ~mmmmemmmmemmememmemem e eememeeme

HRAL Lever Asm

FETERAH Collar Asm. (F1109A) =-mnnmmmmmmmmmmmmmmom oo coceo oo
FEFE BB Differential Lever Asm.(F1115A )=xcmmmnzemmmamommcccomcee
FEATERAH Collar ASm. (F1127A)=mnn-mmnmmmmmmmmmmommoeocm oo

4 Washer (W3)

FEFE A VEE A Differential ROCKer ASM, =---n-mmmmmmmmmmmmmcmcmcmcmcmcmmee

M HE
Amt.Req.
1

— = = = = = DN = = DD = = = = = = DN = = = = = DN = = = DN = — — DN DD — DD — /= DN W —



12.FT6500 &} Hli& 4

28

30. FAEEFRIEYIZR Main Feed Dog

B Eh RS Needle Guide And Feed Dog Driving For Ft6500

. REEERRIRYIZE  Diff. Feed Dog

FEAE FT4600 FT6200
main feed dog FT4700 FT6500
5221FD00563

04856 (FDF00363)
64 5221FD00643

(FDF00643)

BT FT4600 FT6200
diff, feed dog FT4700 FT6500
5221DF00563

404856 (DFF00563)
64 5221DF00643

: (DFF00643)




12.FT6500 &} Hli& 4

5k
Ref. No.

O ~1ON LA~ WD —

DO LY LY LY LY LY LY LY WD DN DN DNDNDN = = e = = = = O
CO~IT NN A WO, OWOUWIOWUN AW OWOVoo IO W — O

Yk R

Parts Number
22100012011
8MB04280807K
2210001203
8MN06400600A
2210001205
2200001245
2210001207
2210001208
2210001209
90NB121510
2210001211
8MNO05320500E
2210001213
SME04280708A
2210001215
SMMO06401210A
2210001217
8MB03200605B
2210001219
90NB242810
2210001221
8MN04280500C
2210001223
8MB03200403F
2210001225
2210001226
2210001227
8MB05320805F

8MB85240807K
2210001232
2210001233
2210001234
2210001235
221A0001236
2210001237
8ME03200506A

% 8

Description

HaE RS Needle Guide And Feed Dog Driving For FT6500

BB EE|, Feed Bar Guide -----m-mmmmmmmm e
B85 SCIEW (CTO21S MA-0.7%8) <onxmremmemmememeemeemeemmemeemeemeemeemmemnn

SEAA B R, Feed Bar Guide

B Screw (CTO244 M6-1%6) <-wemmemeemmemmeemceomeemmeemceameemeemeeameecn
EME G AT Feed Adjusting Shaft-----m-mmmmmmmmm oo
VB Slide BIOCK (CT1245) —-nmmmmeemmeemmeameemeemmeammeomeemmeameeemeemeamemee

B Guide ------

C HIFELLIER C RING -mmmmmmmmmm oo m oo

B Slide Block

EStl& Needle Bearing

EREHAE Eccentric Pin Holder =-----mmmmmmmmmm oo
PR Screw (CT0903 M5-0.8%5)-n-nnmmmmmms e
BAPEPR Eccentric PIn —--omsmmmmmm e
IR Screw (CT0206 M4-0.7#5) =xmnnmmmmmmmm e

g% Shaft -------

IR Screw (FT1103 MO-1%12) =mmmmmmmmmmmm oo

diAH$S Shaft Pin

BEAR Screw (FT1218 M3-0.5%6) ==mn=mnmmmmmmmmmmm oo oo

HEAG R/ Ol Eccentric

BT Needle Bearing -----------mmmmmmmm s e oo

HIE Rod --------

IR Screw (FT1222 M4-0.7%5) =mnmmmmmmmmmm oo

AIER O Bf Regulating Eccentric

BEHS Screw (FT1224 M3-0.8%8) «-nnmremmmmemmmmemmmemmmemmmee oo

7% Spring -----
B4 P F Regulating Plate

B B ReQUIATING GEAT = mmmmmm o e e e
B2 Screw (FT1228 MS5-0.8%8) mmmmmmmmmmmmmm oo
Ei&4iE Diff. Feed Dog (See Left Page) ---------=-mmmmmmmmmmmcmccocm oo
T &4 Main Feed Dog (See Left Page) ---------m-mmcmmmcmmmcmcmccccaoes
145 Screw (FT0555 M3.5-0.6%8) -mnmmmmmmmmmmmmmmm e oo oo
Y ENIHEE Rubber Case ----nmn-mmmmmmmmmmmmmm oo oo
B BV EF B GASKEL - mmmmmmmmmm e e et
FEENFRIHES RUDDET - e e e

- Washer ----

HHARAE Crank Asm. (F1215A Jommmmm oo

[z Cover ---

1R Screw (CT0341 M3-0.5%4.5) ==mnmmmmmmmmm oo

HAHE
Amt.Req.
1

DO — = = DN = = DD = = DD = = = DD = e e e e e e e e DD = DD = e e e e e (O e W



13. FT4600/ FT4700 / FT6200 / FT6500 / FT7000 &% & 47
Lubrication System For FT4600 / FT4700 / FT6200 /FT6500 / Ft7000
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13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 & % 4%
Lubrication System For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

5k
Ref. No.
1

o0 ~1 O\ L B~ WD

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

Yk

Parts Number
2210001301
8MC04280507D
22100013031
2210001304
2210001305
2210001306
2100000223
90SW050
8MA05320408A
2210001310
2210001311
8MC04281007D
2210001313
22000013111
8MB04281207K
2200001313
2100001521
2200001315
2200001318
66792
2220001331
2210001322
2100001536
66790
2220001325
66790
2200001327
2200001328
2100001535
2100001533
2100001534
2200001332
2200001341
8MN04280400A
2200001352
SMMO06401210A
2200001353
2200001344
2200001354
2200001355
2200001356
2200001357
2200001358
SMM04283007B
SMMO04284007B
2200001346
SMA06400510A
2210001348
2200001316
2200001317

CZI

HHE

Description Amt.Req.

p2 0 A O U T L )
BEES Screw (CTO122 Mé-,TH5) cmeemmeameeomeemmmameeomeemmeemeemeemmeameemeemeen
SEHIR; B Lubricant Guiding BIOCK —--mmmmmmmmmm e
IEVHIEE NOZZIE - mmmm s oo
N R 1 =l 051 1) o e R
TFHEEE Indicator SUPPOIT ==-mmmmmmmm e e oo
FE Washer (W3) mmemmmmem e e
TEE B Spring Washer -------oemmmmmmm oo
BEE NUEL (CT1028 MS-0.8%4) <nvrmemmemmemmmmeemmemmemmemeemeemeemeemeemeameaee
THE Ol TUDE =mmmmmm e e e e
FLIE PIUg -mmmmmmmmm oo s oo
B Screw (CTO130 M4-0.7%10) «enxemmemmemmsemsemmemmemeemeameemeemmeemeemenes
THTENFAR INdICAtOr =-mmmmmmmm s
FIEE Oil Filter COVEr =cmmmmemmmmm et sm e e m e
B Screw (CT0239 M4-0.7%12) «onvemmemmemeemeemeemeemmeemeemeemeemmemeemenee
OJZTHIER O RING --mmmmm oo
SEVE BE ORl FAIEr -o-enmeemmmemmsemmeemmmemmsemmeemmeemsemmeemmeemeeammeemeee
BIEEFETE Oil FIIter JOINt -m-mmmmmmm e e oo
FEFREE Felt -ommmmmm oo
THE Ol TUDE = mmm e e e e e
i T SRS
THE Oil TUDE = mmmmm e e e e
&g Latch Spring (SH1536) -m-mnmmmmmmm e
THE Ol TUDE =mmmmmmm e e e e
B One Way Valve --m-m-mmmmmmm s e el
THE Ol TUDE =mmmmmm e e e e e e s
THEEETH Oil Tube JOINt =mmmmmm e sl
THE Q1] TUDE == mm e e e e e e
W HETE Oil Tube Joint (SH1535) xenmemmermeemeemmemmemeemeameemeemmeemeanenes
BEFE STUA mmmmmmm el
THES S@al =mmmmm e e e
THE Ol TUDE =mmmmmm e e e e e
B EE WOrm Gear =----n-mmmmmmm s oo
B4 Screw (CT0229 M4-0.7#40) «envemmemmemeemeemeemeemmeemeemeemeemmemeemenee
ZRJEE PUMD SEAt =mmmmm e e e e e et
B SCrew (FT1103 M- 1%12) <nvmeemeemmemmeemeemeemeemmemeemeemeemeemmeemenee
EKZE Pump Body -------mmmmmm s e e e e e
THE Ol TUDE ~mm e e e
AT Outside ROLOT ==-mmmmmmmmm e
AT InSide ROLOr =mmmmmmmm e e e oo oo
JFEHIZE ROtOr Case =---m-mmmmmmmmm e ool
B ) T
EIE COVEr mmmmmmm e e e
B2 Screw (CT1359 M4-0.7%30) «onvemmemmemmeemeemeemeemmemeameemeemeemeenenee
B2 Screw (CT1310 M4-0.7540) «envemmemmmmeemeemmemeemeemeemeemmemeemeemeaes
MEVHME NOZZIE -mmmmmmm e e e e e
BENE NGt (CTOS33 M6~ 1%5) wermemeemmemmemmmeemsemmemmemeemeameemeemeemeemeaee
FRML Separate -------mmmmmmmmm e e
1 Filter Screen Clamp ---=--===m=mmmmmmm s
HAML Filter SCrEen -=-mmmmmmmmmm e e

1

— o o = L NN/ /= NN/ DN/ L = O R L 00 e b e e LD e e e e e e e e e e e )



13. FT4600/ FT4700 / FT6200 / FT6500 / FT7000 &% & 47
Lubrication System For FT4600 / FT4700 / FT6200 /FT6500 / Ft7000
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13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 & % 4%
Lubrication System For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

FraR YrklReE EZI i

Ref. No. Parts Number Description

51 2210001351 VHTHIE T O1] WHCK === e m e e e e e e e
52 2210001352 N 2
53 2210001353 BTV ZS COVEI mmm s mm o m e
54 2210001354 BHTHESE COVEr =emmmmemmmoo e e s e a s e e
55 8MB03200506K IEEE Screw (CT0525 M3-0.5%5) mmmmmmm oo
56 2200001366 VAT O1] MESH wmm oo m s e
57 2200001348 WA 3R O1l Tube Holder ===-mmmmmmmmm e
58 2220001349 FHIER Stee]l DALl =--mmmmmmmmm e e e
59 2220001339 (F[AIFEFE Bracket ---n---nmmmmmmmmmm e oo oo
60 2220001340 THE O] TUDE JOINE = mmmmmmmmm e mm o e e
61 85G24560300A 18554 Screw (FO00130 3/32"-56) == mmmmmmmmmm s

HAHE
Amt.Req.
1
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14. 66707 ##Z% Thread Stand For 66707



14. 66707 ##Z% Thread Stand For 66707

FFak YrkleRaR 2 HAHE
Ref. No. Parts Number Description Amt.Req.
1 667051 FEME RO CUP === = m e oot 1
2 667052 4% Upper Thread Stand Rod ==-=-==mmmmmmmmmmo oo 1
3 667053 705 T 1 1
4 667054 FAE Lower Thread Stand Rod -------s-smmmmmmmmm oo 1
5 667055 S WASHET ~mmmmm e oo e 2
6 667056 2= 1
7 667057 FHEUH BracKet ----mnmmmmmmmmmmmmm e oo o e e 1
8 667058 o N e A 3
9 667059 2= 4
10 6670510 BEAR SCIEW =mmmmmmmmmmmmm e oo e e 1
11 6670511 7= T 3 1
12 6670512 FHEUE BraCKet ---mmmmmmmmmmm oo oo oo e 1
13 6670513 SEAIFE Thread Guide -----=n--mmmmmmmmmmm s oo oo 1
14 6670514 F% Spool Set for SHOO0S =---nmmmmmmmmmmmmmmmom oo 5
15 6670515 SR SPOOL PiN =mmmmmm e e e e o e e 5
16 6670516 TEOHE Spool Retaining Fig ---mnmmmmmmmmmmmmmmmmm oo oo oo 5
17 6670517 FBETHEL S@AL == mmmmm oo 5
18 667061 FR A% R Spool Set Bracket ------mmmmmmmmmmmm oo 1
19 6670519 TS A SPring Washer —---mmmmmmmmm oo 5
20 6670520 e 5
21 6670521 SE AR Thread GUide -----mn-mmmmmmmmmmmmmmm oo e 1
22 6670522 A% Spool Set Bracket -----mmmmmmmmmmmmm oo 1
23 6670523 HERL ClAM === mmmmm oo s o oo oo oo 4
24 6670524 BEFR  SCIEW o mmm oo e 4
25 6670525 P A SPring Washer —-----m-mmmmmmmm oo 4
26 6670526 g 1 4
27 6670527 FERE SUPPOTt ROM == e s 1
28 6670528 BEAR SCIEW = mmmmmmmmmmm e e mm e e 1
29 6670529 201 N 1
30 6670530 ARBZ S W00 SCrEW =-mmmmmmmmmmmm oo oo 1
31 6670531 SEHE Thread GUide -------m=mmmmmmmmmm s s ees 1



15 2&5, /4 Table Components
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15 2&5, /4 Table Components

5k
Ref. No.

Yk R

Parts Number
2200001501
8MB06404609S
66945
8SAT9180613A
2210001505
2210001507
8MB06401012M
8SC79189627B
2200001510
2200001511
66812-1

% T B HE
Description Amt.Req.
JEFFE Belt COVEr mmmmmmmm oo e 1
BEAR Screw (CT1502 M6-1%46) =mnmmmmmmmm e oo 2
THEE Rubber Cushion =----m-mmmmmme e 4
BEME Nut (CT1514 5/16"-18%6) ===mnmmmmmmmmmmmm s s 12
FRER SPACET == mmm e e e e 8
FETEAM Supporting Board --------m-memmmmme el 2
BEFE Bolt (FT1508 M6-1%10) wnmemmmmmemmmmemmmeemmmmemmmeemmeemeeemeeemeee 4
TR IRFE Bolt (FT1509 5/16"-18%96) =--mnmmmmmmmmmmmm oo 4
FARE WaSher --mmmmm e 12
BIBIR Rubber Washer —---m-mmmmmm e oo e e 4
= R I o) T T 1



16. 2 T M EEHK T {4-Supporting Board
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16. 2 T M EEHK T {4-Supporting Board

Frae  IRHRESR % TR B HE
Ref. No. Parts Number Description Amt.Req.
1 2200001501 FZHEZE Belt COVEr mmnmmmmmmmmmmmmmmmmmm oo e 1
2 8MB06404609S 155 Screw (CT1502 MO-1#46) -nmnmmmmmmmmmm e 2
3 66945 TREMIE Rubber CUShion =-----mmmmmmmooooo oo 4
4 2200001504 e BN T T 20
5 90SWO050 THFEEAE Spring WahsSher ------m-mmmmmmmmoo oo 4
6 8MA06400612A B2 Nut (SHO242 MO-1#6) «-nmmmmmmmmmmmm e oo 4
7 8MB06406507B HEHE Bolt (CT1507 MO-1#65) =-mmmmmmm e 4
8 2210001608 BERES BOI mom o m e e 4
9 8MAO08500613A BEHE Nut (RPO208 M8-1.25) ==mmmmmmmmmmmmmm s 12
10 66812-2 /2 V=1 21 ) (= 1



17. FT4600-1.FT4700-1/FT6200-1.FT6500-1 5 FH 24
FT4600-1.FT4700-1/FT6200-1.FT6500-1 EXCLUSIVE PARTS

6. ST 7. FRAEE 8. HIRAMES
Needle Plate Main Feed Dog Diff. Feed Dog
gl 4 gl Ui gl Ui
56 5220TP00566 56 5221FD00565 56 5221DF00563
' (TPC00566) ' (FDF00565) ' (DFF00563)
64 5220TP00644 6.4 5221FD00645 64 5221DF00643
' (TPC00644) ' (FDF00645) : (DFF00643)

39



17. FT4600-1.FT4700-1/FT6200-1.FT6500-1 5 FH 24
FT4600-1.FT4700-1/FT6200-1.FT6500-1 EXCLUSIVE PARTS

Frak YrEHRGE . HALHE
Ref. No. Parts Number Description Amt.Req.
1 2210001701 TN 1
2 2210001702 EFE Oll Filter COVET =mmmmmmmmm e e e oo e e el 1
3 2210001703 A L@Vl mnmmmmmmm e mem e 1
4 2211000101 R T 1
5 e e .
S $1M Needle Plate (See Left Page) ------m-m-mmmmmmmmmmm oo 1
T e FEAE Main Feed Dog (See Left Page) ------=-=-m-mommmmomemememee oo 1
I B Diff. Feed Dog (See Left Page) -------=-m-momommmomm oo 1
9 2210001709 BES IR Regulating Gear ----m-m-mmmmmmmme e e e 1



18. T H Kz {4 Accesseries
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18. T H Kz {4 Accesseries

5k
Ref. No.

Yk R
Parts Number
66700

66695

66840
2100001521
66720
66846
66721
66722
66715
66636
66637
66612
66613
66690
66725-
66665
66666
66639
66667
2200001620
2200001621
2200001622
8MC06401008E
8SB36400810E
8SA36400406A
8MB03200405A
2200000228
66857

66858

66451

66831
220A0001632
66200
FT6301-1-97-
FT62E1-2-02-
FT6202-6-95-

11-5

2
1
12

# 8

Description

M Pedel COMPIEte =--nmnmmmmmmmmmmmm s s

PRIEEAL Chain Set
ZERRS Thread
S Oil Filter

ING Bar ==mmmmmmmmmm oo

T3 Ol FUnNel —mmmmmm s s
[HEEEE Mechine COVEr =-m-mnmmmmmmmmmmmmmmm oo
VAR O1lEr —mmmmmm e mm e m e

#3h Silicon Oil

YHHE O] CONEAINET = wmmm s m o m e m e
AT SPAnner 3MM  --cmmm e e
AT SPANNEr 4MM  --cnemmmmmm oo
AL T Wrench TOMM oo mommmm e
BHIIHCT Wrench 7/8MM = ceemmmmmmm oo

T Tweezer ---

fili FH$1 Retainer Needle
E#T Screw Driver (Large)
1T Screw Driver (Medium)

AT Spanner 1.5SMM --o-mmmmmm e

/INEETF- Screw Driver (Small)

FZEHEERE Safety Plate SUPPOIt =-mmmmmmmmm e oo
EEH LR Safety Plate Holder -------m-mmmmmmmmmm oo
FZEHE Safety Plate ~-mmmmmmm e el

R
BR AR

Screw (CTO832 M6-1%9.5) ~-mmmmmmmmmm e
Screw (CT1624 9/64"-40%7.T) =-mmmnmmmmmmmm e e e

BEME NUt (CT1625 /64" ~A0%A) <wemmmmmmmmmemmmeeeemmeeee e mmeeeeemmceeee

LI
& Washer ----

SCrew (FTO548 M3-0.5%4) <wemmmmmmeeommmmeeeemmemeeemmmeeeeemmeee

SRR Fabric Guide (L) ----mmmmmmm e o e e e
B Fabric Guide (R) =--mmmmmmmmm s oo e el
T T T <) G
T E 48 T00ls Bag ---m-nmmmmmmem e oo e e
FEHEERH Safety Plate ASm.-m-mmmmmmmmm e oo e e
PREBE GUArAULEE ~m-mmmmmmmmm e m s e e oo e e

A4 Parts List

HFHERIHE Instruction Manual----------smmmmmmmem oo
LT Safety Manual «-------comsmmmsmm oo

M HE
Amt.Req.
1
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